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TEST REPORT
MEZES: 25201404522 7H HEL2 R
Report No: Page 2 of 7
BT PR (BUR) 2R 60
Name of P POLISHED TILES Nominal size (N) St
RERHE ToRE THERS
Nature of the surface Unglazed (UGL) Work size (S) " _ e S
R EAER
25 HaRER X
Bla 2 33 The samples are sound, intact
Group Description of Samples and fit for test.
PR 6008 FENE 30 3%
Mark of pl oo Quantity of samples 30 Pieces
FHEHAL Fepfaht
Applicant Address of applicant
FRlaE ERBMER =
Tel: li Fax of applicant
ey ES V) BEAM A
Source of Samples selected by Received on
1. ISO 13006:2012 Ceramic tiles — Definitions, classificati h. ristics and g Annex G
Dry-pressed ceramic tiles with low nm;nmmrsosx GroupBla
RIGHKIE 2. EN 15771:2010 Vitreous and po ation of surf k hard ding
to the Mohs scale
Test Standard 3. DIN 51130:2010 Testing of floor covering — Determination of the anti-slip properties — Workrooms and
fields of activities with slip danger, walking method — Ramp test
4. GB/T 13891-2008 mﬁﬂﬂlﬁltﬁnzﬁ‘&)
1. BELKR% FRREEORERESREA 150 13006:2012 PR MR G B980E.
WY The resuits conform to the requirement of Annex G of standard ISO 13006:2012 with respect to the test
items.
Conclusion of Test | > sx g rRIBINHE ENRBLER RSN 7 H.
The test results of scratch hardness of surface ing to Mohs and Slip resistance see Page 6.
T LT Hbk: SCERASLTARX ST RN
€ f (FEFF) SRZEHPL+ /B
AV Address : 2/F, Building 18, Lanshi
== 5 RRMREE AL International Metal Exchange Center,
=" . Kuigiyi Road, Chancheng District,
gz {3 1 | Addressof Test | Foshan, Guangdong. China (528000)
Stamp of Test Unit S\ N Unit #13E (Tel): 86-757-83960558
: a B,{ 14 S 86-757-83827991
M\ . DT N ¥ (Fax): 86-757-83827971
NG HEAT (E-mail): fsigte@163.com
: FhE Curl): hitp:/iwww.fsigtc.com/
1. BNER , PREASEARETARE XL TRECHAERFKEN N ER LS.
All inspections are carried out conscientiously to the best of our knowledge and ability.
bl | This report does not in any respect absolve the other rund parties from his contractual and legal obligations.
~ 2, RBALREPEFE, FHBSEMAR
otes This shall not be minumuwmwmumm
3. ARENANLORNER.
The results in this report aw to the samples only.
B A { W : kA - e
Tested by Inspected by %~ (> Approved by




B 1L A\ SR IR R SRR IO R BE LR A BOR H L

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

B &

TEST REPORT
RERS: 25201404526 ¥7THW E2W
Report No: Page 2 of 7
HRAW R (BB ZXR 5
Name of sample PORCELAIN TILES Nominal size (N) i 57
REFFE T MG THERYT z
Nature of the surface Unglazed (UGL) Work size (S.,) Ot SRR AN S
HREFESER
25 HaER
Group B Description of Samples i o ”-:p:n:;:‘::‘:’ e
Hairid AR 30 3
Mark of samples LRVEas Quantity of samples 30 Pieces
FFERAL Ricafoant
Applicant Address of applicant
ZFERAIRTE RIERAER
Telephone of applicant Fax of applicant
FERAW BRANEERER BREOAR P
Source of Sampl Samples selected by applicant Received on
1. ISO 13006:2012 Ceramic tiles — Definitions, classification, ch, ristics and king Annex G
Dry-pressed ceramic tiles with low wa(er m E<05% Group Bla
BRI 2. EN 15771:2010 Vitreous and porcel 5 of surface scratch hardn. ding
Test Standard to the Mohs scale
3. DIN 51130:2010 Testing of floor covering — Determination of the anti-slip properties — Workrooms and
fields of activities with slip danger, walking method — Ramp test
1. BESKR RN ENRRE RS 150 13006:2012 FRAEF R G E.
WL The results conform to the requirement of Annex G of standard ISO 13006:2012 with respect to the test

Conclusion of Test

items.
2. SURESERBTMHERNRRES R RMES 7 0.

B LTE A R
Stamp of Test Unit

The test results of scratch hardness of surface
N HEsy HiuhE: I"iﬁ”dﬂﬁ“ﬂ“—"
i (HR) SRZEFLT/\E_&
Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,

RRBMBER SR | Kuigiyi Road, Chancheng District,
Address of Test Foshan, Guangdong, China (528000)
Unit HIE (Tel): 86-757-83960558
86-757-83827991
43 (Fax): 86-757-83827971
B84 (E-mail): figtc@163.com

P ey

Mk Curl): http://www.fsigte.com/

ok
Notes

. ROCRATRFESE CARR, TRESRARE T RRAXE /A FRERATAENREN L E:

All inspections are carried out conscientiously to the best of our and  ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.
2. iﬂ*&&!ﬁi#ﬁl AW AP ARE-

report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. mtﬂ!#&ml
The results in this to the samples

Tcsted by

lnspected by é g Approved by &
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1SO 13006:2012 Ceramic tiles — Definitions, classification, characteristics and marking
=X B CT553 £33 L BRER | e |
Clause Properties Test Method Requirements Results Verdicts
WaEG | RPmRms R
# G | Dimensions and surface quality
Annex | KERRE
G Length and Width :
Table | SFHREERFHRTHET TERTH £0.6% 0.01%50.02% P
F Ti%:‘: d{:ﬁliomof the average size for cach 012 N1 5 :
tile ( 4 sides) from the work size e Ofimm B
FE
Thickness
03 i o 7 T P 2
The thich shall be specified by the — D lﬁm’!rll 9.4mm —
A HAaN T TERST £50, 0.29%+1.22% P
;‘flb?dff.tiffﬁfm * | 1So0sss2 N>15em
viation average ickness of
each tile from the work size thickness 3 Smm §-0.Jeun P
HEE
Straightness of sides =0.5% -0.06%+0.07% P
FMF TIERGFORARVFRE
The _ dovistion from 1SO10545-2 N=15cm
straightness related to the corresponding £1.5mm -0.4mm~—+0.4mm P
work sizes
FfEE
Rectangularity 20.5% ~0.06%+0.08% P
HIXF TAER S 8RRV
The N Ao P 1S010545-2 N=15em
Rectangularity related to the +£2.0mm -0.4mm~—+0.5mm P
RETRE: BRI NE
Surface fl. The maxi deviation from fk
a)Af ¥ e TAE R M kny O £0.5% 0.03%—+0.04% P
g?eﬁtue curvature, related to diagonal e s e
cAlculatid s thewonk dac; +2.0mm <0.3mm~+0.3mm P
| oyt F i TAER i St =5 +0.5% -0.05%—+0.06% P
b)_ edge curvaturc, related to  the | 1SO10545-2 Nz15cm
corresponding work sizes: +2.0mm -0.3mm~+0.4mm P
)X F i F TAERH T AR fALRnE £0.5% 0.05%—+0.06% P
il 150105452 | Nz13em : 2 ¥
¢) warpage. related to diagonal calculated <
S0 ke worktise’ +2.0mm -0.4mm-~~+0.5mm P
EHH 95%NENLFEEX
—— W SRR
A minimum of 95% of the
Surface quality ISOMSI52"] s ghall Be Soe Gom o7 o s
visible defects inspected
vertically at 1.0m.
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TEST REPORT
MERS: 25201404526 FT7TH OH4W
Report No: Page 4 of 7

1SO 13006:2012 Ceramic tiles — Definitions, classification, characteristics and marking

& e wRyE =R nRER HsE
Clause Properties Test Method Requirements Results Verdicts
%G | RYmERmERk
#ZG1 Dimensions and surface quality
Annex | KEERITEEE

G | Length and Width =

Table "8 YL aENY B R TR T LR 0 P Y LgrTIeEy 7 =

3 Tiglfd{fvimof the average size for cach BO10545-2 heloy 2
tile (4 sides) from the work size 22w e 0. 1o £

R >
Thickness i

] i g I 7 3 P A y
The thickness shall be specified by the —3 10.6mm — %)
manufacturer
ek EREM B EEN T TERT 59 0.85%—0.14% P v

IR S VE I 1S010545-2 N=15cm

The deviation of the age thick of
h tila Fromthe werk size thick =0.5mm -0.1mm~0 P
UEHE

Straightness of sides +0.5% “0.02%%+0.01% P
IR TF TR FaS R e vF 2

The aiaam doviation Som 1SO10545-2 N=15cm »
straightness related to the corresponding =1.5mm -0.1mm-+0.lmm P
work sizes .

o]

;l'fcunguhrhy %

T LR 0 B RO VEf 2

- » from | 150105452 N=15cm
Rectangularity  refated  to  the +2.0mm -0.7mm~+0.4mm P

ing work sizes

RIEFRE: BT
Surface fl; The maximum deviation from fl
a3 F i AR R AR R £0.5% +0.03%
gi’fm % el 1SO10545-2 Nz15cm
calculated from the work size: e 2 o2

SR D T 2
o by Tl AR Ak g +0.5% +0.02%~+0.06%
b) . edge curvature, related to  the | ISO10545-2 N=15cm
corresponding work sizes; +2.0mm +0.1lmm—+0.4mm

)X F i F LR T W] R g

i related to di C oo | 1SOT10545-2 N=15cm
e he v & +2.0mm -L4mm—1.0mm P

from the work size.
FEOH 9%MFEILEEX

P I A SRS
Z A minimum of 95% of the

Surface quality il Laaer tiles shall be free from 1908 z

visible defects inspected

vertically at 1.0m.

+0.5% -0.11%+0.06% P

Wiw|w| v |

£0.5% -0.16%—0.12%

-
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1SO 13006:2012 Ceramic tiles — Definitions, classification. characteristics and marking
& 33 nRyE =R nRER HE
Clause Properties Test Method Requi Results Verdicts
HeG | AR
# .1 | Physical properties =
S KA. E<05% 0.06% P
T | e i 180105453 I @aT 0.o%
Gl | Percent mass fraction Individual maximam 0.6% i sl p:
W EEE/N
Breaking strength, in N
PEIES 7.5mm ISO 10545-4 =1300 2889 P
Thickness> 7.5mm
B R ERE(N/mm®)
Modulus of rupture, in N/mm* Z33 ez 8
ASE ] T @S> 3000N MIPIREEs 1SO 10545-4
Not applicable to tiles with breaking £rE=32 43.1-46.1 P
strength = 3000N Individual minimum 32 ) \
Pirpdi: MEER \
Impact resistance:  Cocflicient of | SO 10545-5 T c;ﬁ‘é ?ﬁl fmﬁble 0.88 —
ion (COR)
TR SR A (mm”)
Resistince to.C deel’ ahrasion ™ ofgi<(10545-6 <175 123-139 3
2 tiles: in
cubic milli
REAPKRE: FE-100C SRR A,
Coeflicient of linear thermal expansion: | SO 10545-8 S 62X%1 S —
from ambient temperature to 100°C Fest pmcthodkentiable
Hasie, £Ng
ey 3.3 REBEESR x
Thermal shock resistance ol e Test method available a ull:i!'& &
R/ (mm/m) HRRER -
Moisture expansion, in mm/m PO 10 Test m';hod available o
A 3 B BRI
PiEkE 3 R i SR R
| Frost resistance ¢ 1SO 10545-12 Required Fullvtﬁ P
e
Chemical properties
e
Resistance to staining
a)feihi P AusER HEBER S&
a) Green staining agent in light oil et oacd s Test m:l.hod available Class 5 &
by MO ESEY HRRSER 5
b) Red staining agent in light oil o b Test method available Class 5 &
c) 13g/L B MERBER S
¢) lodine, 13g/L solution in alcohol 150 105453% Test method available Class § 3
Ayt al MEERB/R S&
4) Olive oil ISO10345°14 | yest method available Class 5 5

¥

a3

Yy

% T \"L\ *
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RE®RS: 25201404522 7MW ES W
Report No: Page 5of 7
1SO 13006:2012 Ceramic tiles — Definitions, classification. characteristics and marking
& =33 BneHE =R BnRER Hse
Clause Properties Test Method Requirements Results Verdicts
HaG | DEER
# iy | Physical properties
Amncx | SRACK E<0.5% 0.06% P
Tabe 53.?.”5..@.. a3 AT 06%
G1 Percent mass fraction individuil fasxingim 0.6% o e &
B RE/N
Breaking strength, in N
1> 7 S 1SO 10545-4 =>1300 2187 P
Thickness> 7.5mm
TR BE/(N/mm®)
Modulus of rupture, in N/mm’® =35 46 s
A5 ) TR S5 > 3000N (170 FE 6% 1SO 10545-4
Not applicable w0 tiles with breaking BAMA=32 14.1-516 i
strength > 3000N Individual minimum 32 :
bl hE RN 5,
Impact resistance:  Cocfficient of | ISO 10545-5 " re aag:ﬁ; - 0.89 —
|_restitution (COR)
FREE T PR (mm”)
Resistance to. - deep abrasion ~ of | 15010545-6 <175 123-139 P
gl tiles: ed in
cubic millimeters
REAPKRN: FE-100T s mascm ot
Coefficient of linear thermal expansion: | 1SO 10545-8 S 6.8% 10°K" =
from ambient tempcrature to 100°C Test meshodivaiipie
HasRe, LR
Fin ) 33 mEBRRsR
Thermal shock resistance SOA0459 Test method available F u";i a.& =
LW/ (mm/m) 3 MERRER A
Moisture expansion, in mm/m sl st Test method available Lk
& iR ERIR
PR B R
| Frost resistance » o haci Required Fullv“ )
HFER
Chemical properties
WS R
Resistance to staining
a)feih PR MERRER S
a) Grocn Sininbis agtst indight oi) IS010545- 144 rearvisctbod available Class 5 =
by ML &S MEBRBESR S&
b) Red Stainithe agent in light oil 1SO 10545-14 | < S rethod available Class 5 =
¢) 13g/1. BT = RERBER 53 =
¢) lodine, 13¢/L solution in aleshol 150 1054313 | & 1ot mettiod availablé Class 5
)R MEREGR 5%
d) Olive oil 1SO10545+14 |5° et method available Class § &

-
" Py Fo
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1SO 13006:2012 Ceramic tiles — Definitions, classification. characteristics and marking
=X e foe 133 =R nRER HE
Clause Properties Test Method Requirements Results Verdicts
WL i
'gi (;' Resistance to chemicals
Gl T (i s i Hh
G Resistance to houschold chemicals and swimming pool salts
a) FEE{LY M- lﬂ’.ﬁ“&wﬁ 100g/L. -
Taote | &) Household ch 1SO 1054513 M’;F* USB UA P
chloride. 100g/L pare
by ki 3 B AE, 20me/L FEF UB
b) Swimming pool salts: Sodium | ISO 10545-13 Mini UB UA P
|_hypochlorite solution. 20mg/l.
iﬂl‘:f&'ﬁ&fﬂl
to low ions of acids
and alkalis
| ) 39 (/) ol e
| a) Hydrochloric acid solution. 3% (v/v) B a1 St o o 2y =
4 b) Frigmvd. 100g/L i 15 5 75 S 20 -
b) Citric acid solution. 100g/L ISGEiaS-13 M"'“lf‘“.::ﬁ':nm" VLS =
ik S SR
o) A FLFFEMR. 3021
¢) Potassium hydroxide, 30g/L RO0SE-13 g st ULB 4G
ii ﬁ;i&lﬁ&ﬁlﬁ
to high of acids
and alkalis
a) 18%EE M ME(v/Y) MEEREHR
a) Hydrochloric acid solution, 18% (v/v) RIS Test method available - .5
b) 5 %TLEEE (V) MEERER >
b) Lactic acid, 5 % (v/v) S0 1058513 Test method available il e
¢) AL FE, 1002L MEBpRER
<) Potassium hydroxide, 100g/L BO 1345313 Test method available us >

W \ e rns kP e {

FiI35 R85 Possible test case verdicts

1. P(ass) : & ¥4 Test item does meet the requirement.
A& Test item does not meet the requirement.
3. — ABEFTHE Verdict was not carried out.
4. N/A: FiER] Test case does not apply to the test item.

2. Fail) *

-~

1L N SRR IO K BE R A

v T A ATTINE ONMDDETHEN

R LR A BT L

QIVF TECHNOLOGY CENTRE OF
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TEST REPORT
RERS: 25201404526 37H HeW
Report No: Page 6 of 7
1SO 13006:2012 Ceramic tiles — Definitions, classification, characteristics and marking
B3 3 i3 BB =R BESER HE
Clause Properties Test Method Requirements Results Verdicts
R
R::_':i? Resistance to chemicals
X T SR LR R E SRR
f0ex | Resistance to household chemicals and swimming pool salts
a) FELLFEAA: BRI, 10021
Table | 0 ouschold chemicals: Ammonium | ISO 10545-13 AT UB UA P
Gl | chioride. 10021 _ " i
b) DB A A, 20me/L
by Swimming pool salts: Sodium | 1SO 10545-13 T 28 UA P
| ypochiorie soluon 20me. | . LS PRSIl (A S
il IS A AR
‘ Resi 10 low i of acids
| and alkalis
| a) 36l M) HaE AR /
| a) Hydrochloric acid solution. 3% (v/v) TR1034>-13 Mipnfictares 1o gese o o= /
classification
< Bl 2 A R
l ! C"ﬁ'ﬁgz ‘.% {SO 10545-13 | Manufacturer to state uLA =
- L o classification
ik s R A U B
3 :ﬁkﬁfyﬁ;‘%o o 1SO 10545-13 Manufacturer to stae ULA £
i - z classification
i Bk AR AR
Resistance to high concentrations of acids
and alkalis
a) 18%:E AEFEAR(V/Y) S MEBERER &
a) Hydrochloric acid solution. 18% (¥/+) 1501054513 Test method available s
b) 5 % T BB (IV) MR
b) Lactic acid. 5 % (v/¥) ISO 10545-13 .| 1. method available i =
c) HFiEHER. 100gL BEBRSR
¢) Potassium hydroxide, 100g/1. IS0 10545-13 Test method available UEs =
Fli5 i#9] Possible test case verdicts
1. Pass) = Tok4 Test item does meet the requirement.
2. F(ail): A& ¥ Test item does not meet the requirement.
3. — AMITHIE Verdict was not carried out.
4. N/A: AESA Test case does not apply to the test item.
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Report No: it o
Page 7 of 7

EN 15771:2010 Vitreous and porcelain enamels - Determination of surface scratch hardness according to the Mohs scale I



e R WRER
Properties Method Results
R EN 15771 5

Scratch hardness of surface according to Mohs

DIN 51130:2010 Testing of floor covering — Determi of the anti-slip properties — Workrooms and fields of activities with slip danger.
walking method — Ramp test
e wRik RnRER
Properties Method Results
PR (BTG i 51130 AU T s 3.8°
Slip resistance (Ramp test) Mean overall acceptance angle: 3.8°
GB/T 138912008 (EESUIRTEADESEFIEREBERE 75D

GB/T 13891-2008 Test methods of specular gloss for decorative building materials

=33 BRIk nRER
Properties Method Results
B
Specule gloss GB/T 13891 89 Je PR ELAY
RS H End of Test Report
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EN 15771:2010 Vitreous and porcelain enamels - Determination of surface scratch hardness according to the Mohs scale
-3 3 W nRER
Properties Method Results
RS s
Scratch hardness of surface according to Mohs EN 15771 >9

walking method — Ramp test

DIN 51130:2010 Testing of floor covering -~ Determination of the anti-slip properties — Workrooms and fields of activities with slip danger.

-3 3
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